
Tee handle, ½" - 13 - polypropylene (6 req'd)
Flat washer, ½" size - stainless steel (6 req'd)
Cover assembly - molded CPVC includes:

Hose adapter, ¾" NPT - CPVC
Adapter plate, - CPVC
Hex bolt, ¼" - 20 - stn. steel (6 req'd)
Flat washer, ¼" size - stn. steel (6 req'd)
"O"-ring - ethylene propylene (standard)

- Viton (optional)
Swing bolts, ½"-13 x 5¾" - stn. steel (6 req'd)
Hex bolts, 3/8"-16 x 1½" - stn. steel (6 req'd)
Self locking nuts, 3/8"-16 - stn. steel (6 req'd)
Flat washer, 3/8" - stn. steel (12 req'd)
Shell - PVC For PL1220RS

For PL1230RS
For PL1250RS

Shell - CPVC For CL1220RS
For CL1230RS
For CL1250RS

Filter nozzle, 250 micron  - polypropylene (3 req'd)
Base assembly
Plug 1½" NPT - CPVC (2 req'd)

- EPDM "O"-ring (standard)
- Viton "O"-ring (optional)

Cover plate - Fiberglass
Vent valve assembly - CPVC
Swing bolt bracket - 316 stainless steel
Hex head bolt, 3/8"-16 x 1¾" - stn. steel (4 req'd)
Flat washer, 3/8" - stainless steel (8 req'd)
Lock washer, 3/8" - stainless steel (4 req'd)
Hex nut, 3/8" - 16 - stainless steel (4 req'd)
Tie rod, ½"-13 x 7½" - stainless steel (4 req'd)
Hex nut, ½"-13 - stainless steel (12 req'd)
Hold down bracket - 316 stainless steel
Reducing bushing, 1½" x ¾"  - CPVC

- EPDM "O"-ring (standard)
- Viton "O"-ring (optional)

Plug ¾" NPT - CPVC (2 req'd)
- EPDM "O"-ring (standard) (2 req'd)
- Viton "O"-ring (optional) (2 req'd)

Bottom support plate  - Fiberglass
Flat washer, ½" - stainless steel (4 req'd)
Lock washer, ½" - stainless steel (4 req'd)
Flat gasket, cover & base - EPDM (standard)

- Viton (optional)
Flat washer, ½" - stainless steel (4 req'd)
Resin,    Refer to Bulletins R-201 & R-208
Vent valve hose, 8'
Hose clamp

        *Recommended spare parts

PARTS LIST
P-6600G
JUNE 1999

F.O.B. Northbrook, Illinois Terms: Net 30 Days

®
●●●●●

WESTERN
310-532-0801

FAX: 310-532-0866

2900 MacArthur Blvd.
Northbrook, IL 60062-2005 U.S.A.
e-mail: sales@serfilco.com

www.serfilco.com

 Minimum order $25.00

SERIES 'G'
RESIN CHAMBERS

1
2
3

*

4
5

6

7**
8
9

10
11
12
13

14
15
16
17

18

19
20

21*

22
23*
24
24A

 ITEM  DESCRIPTION PART NO.
11-0266
11-0619
88-1194
33-1430
88-1195
11-0390
11-0121
22-0572
22-0564
11-0474 1
11-0444 1
11-0519
11-0126
77-0569 1
77-0569 2
77-0569 4
77-0017 1
77-0017 2
77-0017 4
33-1948
88-0980 2
33-0868 1
22-0573
22-0296
99-0304
33-0051
77-0788
11-0374
11-0126
11-0140
11-0105
77-0758
11-0106
77-0795 1
33-1135 1
22-0573
22-0296
33-0211
22-0570
22-0563
77-0811
11-0124
11-0343
22-0667
22-0668
11-0711

22-0444
22-0911

MODELS     PRICE CODE NOS.

1

PL1220RS
PL1230RS
PL1250RS

CL1220RS
CL1230RS
CL1250RS

CVL1220RS
CVL1230RS
CVL1250RS

78-1634
78-1635
78-1636

78-1634C
78-1635C
78-1636C

N/A
N/A
N/A

Refer to Bulletin R-201, Operation and Service
Guide O-510 and Master Price List F-800.

** For bag resin chambers remove Item #7
(polypropylene screens, 33-1948). Add 3 pieces of
mesh disk (88-1037) and resin bag (22-0843).

2

3

21

4

5

6

7

21

8

9

10

11

12

13

23

13

14

15

22

16

19

20

17

18

847-509-2900
800-323-5431

FAX: 847-559-1995




